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Full Scale three-point bending Test of Cold-Formed Box- Section Columns to Through diaphragm Welding Connection using 25 degree Acute Bevel Angle

(Test Result and Performance Evaluation)

Technical development of automatic arc welding for advancing structural safety of steel building Part18
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